

TEST REPORT

ULR:TC783226000003102F

KTRC/QF/0708/01

Name and Address of Customer RIZMA BIO COAL INDUSTRIES Purane Bus Stand Ke Pass, Sanjay Stadium Ke Samne, Aajad Mohlla ,Word No 10, Vidisha Road,Ashoknagar (M.P.),473331	Laboratory Reference Number (LRN)	KTRC/2605003011
	Date of Receipt	11.05.2026
	Condition, When Received	Satisfactory
	Packing, When Received	Packed
	Quantity Received (Approx.)	2 gram
	Date of Start Of Test	12.05.2026
	Date of Completion	13.05.2026
Sample Identification: Briquettes (Biomass)	Date of Reporting	13.05.2026
Customer Reference :- TRF, Dated 11.05.2026		
Sample Particulars : Briquettes (Biomass) Grade : NA Biomass Pellet,		

TEST RESULTS

S.NO	PARAMETER	UNIT	RESULTS	TEST METHOD
1	Moisture Content	%	4.1	IS 17655 (Part 3) : 2025
2	Ash Content	% by mass	21.2	IS 17653 : 2021
3	Gross Calorific Value	kcal/kg	3579	IS 17654 : 2021

****End of Report****



Reviewed & Authorized By:

Shameel

Electronically signed by
Shaheen Mave
Manager

Authorised Signatory (For Chemical)

Date: 13/05/2026

Plot No. 1440, Electronic Complex, Pardeshipura, Indore - 452010 (INDIA) Ph. +91-731-4787555 (30 Lines), 4046055, 4048055
Email : contact@kailtech.net, electronics@kailtech.net ♦ Web : www.kailtech.com ♦ CIN - U73100MP2006PTC019006

Terms of Service: General: 1. This Report/Certificate is issued only after customer's acceptance of our terms and conditions. 2. This Report/Certificate cannot be reproduced and/or cannot be used in part or full in any media, unless permitted by us in writing. 3. If this Report/Certificate/Document is electronically Generated, it does not require any seal/physical signature in original. 4. Liability of our Laboratory is limited to the Invoiced amount only. 5. All disputes subject to jurisdiction of the courts of Indore (India) only. **Testing:** 1. Sample(s) not drawn by us, unless specified. 2. The results listed in the Test Report are for the submitted samples and tested parameters only. 3. Sample is likely to be consumed and/or destructed during testing. 4. Sample will be returned/disposed as per our Procedure and acceptance. **Calibration:** 1. This Certificate refers only to the item calibrated. 2. UUC – Unit Under Calibration. 3. The calibration results reported in this certificate are valid at the time of & the tested condition of measurement. 4. The Reported uncertainty is at coverage factor k=2 which corresponds to a coverage probability of approximately 95% for normal distribution. 5. All measurements are traceable to National/International Standards. 6. Calibration Certificates issued for weight & measure parameter i.e. Mass, Balance and Measuring Scale/Tapes etc. are for scientific purpose only and should not be used for trade/ commercial use. 7. Calibration is performed without doing any adjustment or correction in its original condition at the time of receipt, unless specified.

TEST REPORT

ULR:TC783226000003103F

KTRC/QF/0708/01

Name and Address of Customer KGN BIO COAL INDUSTRIES Survey No. 251/2/2, Gram Panchayat Kolua, Rusalla Khurd, Ashok Nagar (M.P.), 473331	Laboratory Reference Number (LRN)	KTRC/2605003111
	Date of Receipt	11.05.2026
	Condition, When Received	Satisfactory
	Packing, When Received	Packed
	Quantity Received (Approx.)	2 gram
	Date of Start Of Test	12.05.2026
	Date of Completion	13.05.2026
Sample Identification: Briquettes (Biomass)	Date of Reporting	13.05.2026
Customer Reference :- TRF, Dated 11.05.2026		
Sample Particulars : Briquettes (Biomass) Grade : NA Biomass Pellet,		

TEST RESULTS

S.NO	PARAMETER	UNIT	RESULTS	TEST METHOD
1	Moisture Content	%	3.7	IS 17655 (Part 3) : 2025
2	Ash Content	% by mass	31.0	IS 17653 : 2021
3	Gross Calorific Value	kcal/kg	3049	IS 17654 : 2021

****End of Report****



Reviewed & Authorized By:



Electronically signed by
Shaheen Mave
Manager

Authorised Signatory (For Chemical)

Date: 13/05/2026

Plot No: 147/C, Electronic Complex, Pardeshipura, Indore - 452010 (INDIA) Ph. +91-731-4787555 (30 Lines), 4046055, 4048055
Email : contact@kailtech.net, electronics@kailtech.net ♦ Web : www.kailtech.com ♦ CIN - U73100MP2006PTC019006

Terms of Service : General : 1. This Report/Certificate is issued only after customer's acceptance of our terms and conditions. 2. This Report/Certificate cannot be reproduced and/or cannot be used in part or full in any media, unless permitted by us in writing. 3. If this Report/Certificate/Document is electronically Generated, it does not require any seal/physical signature in original. 4. Liability of our Laboratory is limited to the Invoiced amount only. 5. All disputes subject to jurisdiction of the courts of Indore (India) only. **Testing :** 1. Sample(s) not drawn by us, unless specified. 2. The results listed in the Test Report are for the submitted samples and tested parameters only. 3. Sample is likely to be consumed and/or destructed during testing. 4. Sample will be returned/disposed as per our Procedure and acceptance. **Calibration :** 1. This Certificate refers only to the item calibrated. 2. UUC - Unit Under Calibration. 3. The calibration results reported in this certificate are valid at the time of & the tested condition of measurement. 4. The Reported uncertainty is at coverage factor k=2 which corresponds to a coverage probability of approximately 95% for normal distribution. 5. All measurements are traceable to National/International Standards. 6. Calibration Certificates issued for weight & measure parameter i.e. Mass, Balance and Measuring Scale/Tapes etc. are for scientific purpose only and should not be used for trade/commercial use. 7. Calibration is performed without doing any adjustment or correction in its original condition at the time of receipt, unless specified.